
 
 

 

ACTIVE NEUTRALISATION AND 

AMELIORATION OF ACID MINE DRAINAGE 

WITH FLY ASH  
 

 

 

DAMINI SURENDER 

 

 

 

 

SUBMITTED IN FULFILLMENT OF THE REQUIREMENTS  

FOR THE DEGREE OF MASTER OF SCIENCE 

IN THE DEPARTMENT OF CHEMISTRY, 

UNIVERSITY OF WESTERN CAPE 

 

 

SUPERVISOR: Dr L PETRIK 

 

 

 

NOV 2009 

 

Final Copy 

 

 

 

 



 ii

 
 

 

 

 

 

 

 

DECLARATION BY CANDIDATE 
 

 

 

 

 

 

I, Damini Surender, declare that unless indicated, this dissertation is my own and that 

it has not been submitted for a degree at another University or Institution 

 

 

 

 

 

 

 

 

………………………….. 

D Surender 

 

 

Nov 2009 

 

 

 

 

 



 iii

 

ACTIVE NEUTRALISATION AND AMELIORATION OF ACID 
[...]

mineral) precipitation according to the following equation (Sibiliski, 2001): 

 

6Ca2+ + 3SO4
2- + 2Al(OH)3 + 37H2O → 3CaO.3CaSO4.Al2O3.31H2O +6H3O+ 

 

Additional lime was introduced at this stage to control the final pH at 11.8. 

 

Stage 4 & 5: Aluminium hydroxide recycling 

Aluminium hydroxide from stage 3 was recycled by decomposing the above ettringite 

slurry with sulphuric acid at pH 6.5 in gypsum-saturated water.  The calcium and 

sulphate remained in solution as supersaturated calcium sulphate by controlling the 

liquid-to-solid ratio of the solution.  The aluminium hydroxide was recovered by 

thickening/filtration and recycled to stage 3.  The supersaturated gypsum solution was 

contacted with seed crystals to precipitate and remove gypsum.  The remaining 

solution is recycled. 

 

Stage 6: Carbonation 

The pH of the solution from stage 3 was lowered with carbon dioxide to precipitate 

calcium carbonate which is removed by filtration. 

 

The precipitation reactions in the treatment process are performed in conventional 

stirred tank reactors at ambient temperature and pressure.   

 

The water quality obtained with the Savmin process at Stilfontein gold mine are 

compared with respect to discharge, potable and high quality industrial water 

 

 

 

 



 19

standards are listed in the Tables 2.3-2.5.  The target water quality for individual 

applications are obtained from the South African National Standards. 

 

Table 2.3: Incoming and outgoing concentrations of mine water treated by 
Savmin process at Stilfontein compared to discharge quality water 
(Sibiliski, 2001) 

 

Element Incoming  Outgoing  % Removal Target Quality  

Sulphate, mg/l 682 359 47 500 

Calcium, mg/l 196 142 28 300 

Aluminium, mg/l <1 <1 0 20 

Sodium, mg/l 142 138 3 115 

Chloride, mg/l 61 62 -2 140 

Magnesium, mg/l 83 <1 >99 NA 

Potassium, mg/l 8 11.1 -39 NA 

 

The dissimilarity in incoming water quality was due to the difference in sampling 

periods and times.  The incoming and outgoing water quality data listed in Table 2.3 

consists of an average of one month’s data.  Data presented in Table 2.4 also consists 

of a monthly average, but sampled over a different period to that presented in Table 

2.3.  The data used for comparison to high quality industrial water, was sampled over 

a shorter period (~5 days).   

 

 

 

 



 20

 

Table 2.4: Incoming and outgoing concentrations of mine water treated by 
Savmin process at Stilfontein compared to potable quality water 
(Sibiliski, 2001) 

 

Element Incoming  Outgoing  % Removal Target Quality  

Sulphate, mg/l 685 167 76 200 

Calcium, mg/l 192 113 41 150 

Aluminium, mg/l <1 <1 0 0.5 

Sodium, mg/l 144 143 1 200 

Chloride, mg/l 62 63 1 200 

Magnesium, mg/l 83 <1 >99 50 

Potassium, mg/l 9 11 -39 100 

 

Table 2.5: Incoming and outgoing concentrations of mine water treated by 
Savmin process at Stilfontein compared to high quality industrial 
water (Sibiliski, 2001) 

 

Element Incoming  Outgoing  % Removal Target Quality  

Sulphate, mg/l 649 69 89 50 

Calcium, mg/l 162 91 44 50 

Aluminium, mg/l <1 <1 0 NA 

Sodium, mg/l 144 145 -1 40 

Chloride, mg/l 66 65 2 NA 

Magnesium, mg/l 83 <1 >99 NA 

Potassium, mg/l 9.4 10 -6 NA 

 

From the data tabulated in Tables 2.3 – 2.5, it can be concluded that the discharge and 

potable water quality were achieved whereas the target water quality for industrial 

purposes were not. 

 

Metal hydroxide, calcium sulphate and calcium carbonate sludge was produced.  

These differed depending on the target water quality.  The metal hydroxide sludge 

varied from 0.98 to 1.18 kg/m3 water, whereas the gypsum varied from 0.67 to 2.10 

kg/m3 water (Sibiliski, 2001). Whilst the high-grade gypsum and calcium carbonate 

 

 

 

 



 21

could be used in various other industrial applications, the metal hydroxide sludge has 

to be disposed of in an environmentally acceptable manner. 

 

2.3 MEMBRANE SYSTEMS 

 

2.3.1 Reverse Osmosis 

 

Reverse osmosis (RO) is a pressure driven process that forces a solvent from a region 

of high solute concentration through a semi permeable membrane to a region of low 

solute concentration by applying a pressure in excess of the osmotic pressure.  The 

basic components of a membrane system consist of the membranes, pressure vessels 

that house the membranes coupled with the structure which cohere the configuration 

such as high pressure pumps and pre/post treatment of the plant (Aptel and Buckley, 

1996). 

 

Pre-treatment via filtration and chemical treatment of the feed water is necessary to 

prevent fouling of the RO membrane by suspended solids, mineral precipitation or 

microbial growth.  The accumulation of material on the membrane surface makes 

them highly susceptible to fouling and subsequent loss of production capacity 

(Ridgway and Flemming, 1996). 

 

The pressure of the high pressure pump is dependent on the quality of the feed water.  

For example, sea water with a high salt content requires 40 – 70 bar pressure whilst 

fresh water varies between 2 – 17 bar (Buckley and Hurt, 1996).  The RO membrane 

permits the passage of water molecules but is a barrier to most of the dissolved solids 

in the water.  The membrane assembly consists of a pressure vessel and a membrane 

capable of withstanding a high pressure gradient.  Its design is such that only water is 

allowed to pass through while preventing the passage of solutes e.g. salts.  Membrane 

configurations vary, with the two most common configurations being spiral-wound 

and hollow-fibre (Taylor and Jacobs, 1996). 

 

The desalinated water from RO systems is usually very corrosive and is conditioned 

to protect downstream pipelines and storages prior to distribution.  This post-

 

 

 

 



 22

treatment involves adjusting the pH, alkalinity and hardness (Taylor and Jacobs, 

1996). 

 

The life of RO membranes is largely affected by mechanical failure and fouling.  The 

development of low pressure membranes and improved pre-treatment methods have 

improved the efficiency of the membrane and reduced operational costs (Taylor and 

Jacobs, 1996).  Treatment of sulphate enriched effluents by reverse osmosis results in 

the production of brine as the waste product.  Depending on the composition and 

quantities produced, brine disposal and/or treatment have proved to be complex, 

costly to treat and an even greater environmental threat than the mine water.  

Irrespective, reverse osmosis finds many applications in drinking water purification, 

water and wastewater purification, desalination etc.  These systems can remove up to 

90-95 % of all total dissolved solids (TDS). 

 

Sasol Secunda 

 

Sasol Secunda, a petrochemical company in South Africa, utilises a technology that 

produces synthetic fuels and chemicals from low-grade coal.  Sasol Mining is 

responsible for the supply of coal to the synthetic fuels and chemical plants in South 

Africa. There are two regional coal mining operations: The Sigma Colliery and the 

Secunda Collieries.   The coal mining operations have resulted in large volumes of 

mine water being generated, which are characterised by high TDS and sulphate 

concentrations (du Plessis and Swartz, 1992; INAP Report 2003).  Environmental 

policy dictates that water of this quality cannot be discharged into water resources 

without proper treatment.  A Tubular Reverse Osmosis (TRO) pilot plant was 

investigated by Sasol Secunda for desalination.  The schematic of the TRO plant 

design is shown in Figure 2.3. 

 

 

 

 

 



 23

 
 

Figure 2.3: TRO Plant Design applied at the Sasol, Secunda desalination plant 
 

Due to the high suspended solid concentration (174 mg/l), the raw mine water had to 

be pre-treated to reduce the suspended solids as well as eliminate bacteria to inhibit 

scaling and minimise hydrolysis of the membranes.  This involved a combination of 

chemicals (FeCl3) and filtration (du Plessis & Swartz, 1992). Sulphuric acid was then 

used to adjust the pH between 5.5 and 6.5 to minimise hydrolysis of the membranes.  

A scale inhibitor (Flocon) was added to the pre-treated water to inhibit scaling.  The 

feed water was supplied to the module banks via a series of pumps at a flow rate of 

1.7 m3/h.  A heat exchanger regulated the temperature of the feed to the modules.  

Water recovery was controlled by continuous adjustment of the system pressure using 

a pressure regulator between 30-40 bars (du Plessis & Swartz, 1992).   

 

The results of the TRO treatment are tabulated in Table 2.6.  The table presents a 

comparison of feed water quality at various stages in the treatment process and the 

product water quality 

 

 

 

 



 24

 

Table 2.6: Water quality from Secunda TRO plant at different treatment stages 
(du Plessis & Swartz, 1992) 

 

 Raw mine 

water 

Clarifier 

effluent 

RO 

feed 

RO 

concentrate 

RO 

product 

      

Sulphate, mg/l 2200 2150 2125 >3000 14 

Sodium, mg/l 917 914 920 2222 26 

Chloride, mg/l 220 305 313 754 26 

Calcium, mg/l 176 176 176 452 2.0 

Flouride, mg/l 3.0 3.5 3.0 6.0 1.1 

Iron, mg/l 0.3 0.3 0.3 0.7 0.1 

pH 8.4 7.1 7.1 6.8 6.3 

TDS, mg/l 3.959 3.919 4.092 8.720 104 

TSS, mg/l 174 76 47 347 <10 

COD, mg/l 70 45 40 900 <2 

Turbidity 9.0 6.0 0.9-1.5 9.0 0.9 

 

The concentration of suspended solids in the mine water was reduced during pre-

treatment via flocculation and filtration.  TRO treatment reduced the sulphate 

concentration by 99%, in addition to a significant reduction in the monovalent and 

divalent ions.  Fouling of the membranes was not irreversible and these required 

cleaning every 350 hrs. 

 

Whilst the TRO treatment process was successful in improving the overall quality of 

the mine water, operating costs associated with cleaning and replacing of membranes 

were found to be high depending on the feed water quality. 

 

 

 

 



 25

Anglo Coal Emalahleni Water Treatment Plant 

 

Anglo Coal has embarked on a mine water treatment project in the Witbank-

Middleburg area of Mpumalanga at Emalahleni.  The Emalahleni Water Treatment 

Plant uses a combination of precipitation and membrane desalination technologies to 

treat AMD from three mine sources to produce 20 Ml/d of potable (SABS 241, 1999; 

Günther et al., 2006).  A combination of two processes developed by the Council for 

Scientific and Industrial Research (CSIR) in South Africa was applied.  These were 

the limestone/lime neutralization and gypsum crystallisation processes, used as pre-

treatment of mine water, followed by green sand filters to remove residual manganese 

from mine water, before being processed through ultrafilters to remove any 

microorganisms and suspended solids.  The final processing step of desalination was 

performed using reverse osmosis (RO) membranes. The brine (dissolved salts 

removed from the RO membranes), which is highly oversaturated in gypsum salts was 

treated with lime to remove the over saturation (Günther et al., 2006).  This last cycle 

was performed a total of three times to increase the water recovery, maximise the 

solids removal and minimise the volume of brine.  The basic process flow diagram is 

depicted in Figure 2.4. 

 

 
 

Figure 2.4: Process Flow Diagram of Emalahleni mine water treatment project 
(Water Sewage & Effluent, 2006) 

 

 

 

 



 26

 

The plant runs at a 99% recovery rate, and a number of research and development 

projects have been undertaken to investigate the utilisation of the gypsum and brine 

by-products of the purification process. Two projects investigating the utilisation of 

the gypsum waste are: 

• conversion into pure by-products like sulphur, limestone and magnesite,  

• and creation of building and mining products. 

 

Summarised in Table 2.7 is the design feed water qualities, with corresponding treated 

water qualities of the Emalahleni mine water treatment plant (Günther et al., 2006).  

All results are reported relative to the target water quality range for each element as 

specified by the South African Water Quality Guidelines for Fresh Water, 1995. 

 

Table 2.7: Design feed and treated water qualities of the Emalahleni mine water 
treatment plant 

 

Water quality parameter Feed water  Treated 

water 

Class 1 drinking 

water limit 

pH  2.7 6.0 - 9.0 5.0-9.5 

Acidity, mg/l as CaCO3  1050 0 NA 

Electrical Conductivity, mS/m 460 <70 <150 

Total dissolved solids, mg/l 4930 <450 <1000 

Calcium, mg/l 660 <80 <150 

Magnesium, mg/l  230 <30 <70 

Sodium, mg/l 130 <100 <200 

Potassium, mg/l  13 <25 <50 

Sulphate, mg/l 3090 <200 <400 

Chloride, mg/l 70 <100 <200 

Iron, mg/l  210 <0.01 <200 

Manganese, mg/l  35 <0.05 <100 

Aluminium, mg/l 40 <0.15 <300 

 

The treated water quality passed drinking water quality requirements with respect to 

all elements listed in Table 2.7 which were reduced to below the limits prescribed by 

 

 

 

 



 27

the South African National Standard for Class 1 drinking water (SANS 241:2006).  

Sulphate reduction was very successful but the process is highly complex with many 

treatment stages.   

 

2.3.2 Electro-dialysis Reversal (EDR) 

 

Electro-dialysis (ED) is an electrochemical separation process in which charged ion 

selective membranes and an electrical potential difference are used to separate ionic 

species from an aqueous solution and other uncharged components.  Water flows 

between alternatively placed cation and anion permeable membranes, which are built 

into a so-called stack.  Direct current provides the motive force for ion migration 

through the membranes and the ions are removed or concentrated in the alternate 

water passages by means of perm-selective membranes.  The cation exchange 

membrane is negatively charged and is permeable to cations such as sodium (Na+) 

and calcium (Ca2+) while being impermeable to anions such as chloride (Cl-) and 

sulphate (SO4
2-).  Anion exchange membranes behave conversely.  This perm-

selectivity forms the basis of the electro-dialysis systems.  This principle is further 

illustrated for saline feed water in Figure 2.5 below. 

 

 
 

Figure 2.5: Principle of Electro-dialysis 

 

 

 

 



 28

 

Electro-dialysis reversal (EDR) operates on the same basic principles as the standard 

ED process.  However, in EDR, the polarity of the electrodes is periodically reversed 

(~ 3 to 4 times per hour) by means of motor operated valves.  The fresh water product 

and wastewater outlets from the membrane stack are interchanged and the ions are 

transferred in opposite directions across the membrane.  The process aids in breaking 

up and flushing out scale, slime and other deposits from the cells.  The product water 

emerging from the previous brine/concentrate cells is usually discharged to waste for 

a period of one to two minutes until the desired water quality is restored.  The polarity 

reversal system greatly reduces maintenance time.  The capability of EDR to control 

scale precipitation more effectively than standard ED is a major advantage of this 

process, especially for applications requiring high water recovery.  However, it is a 

more complicated operation and maintenance requirements necessitate more labour 

and a greater skill level than those of RO systems.  EDR is widely used in 

desalination of brackish water and to some extent for the production of potable water 

(Malleville et al., 1996). 

 

An EDR pilot plant was installed and operated for 6 000 hrs on “non-scaling mine 

water” from a gold mine in the Free State of South Africa, to determine its scaling 

potential as opposed to waters with a known high scaling potential e.g. sodium 

chloride type waters.  Membranes employed on this plant were characterised as pH 

resistant, resistant to fouling and impermeable to water under pressure.  The data of 

the pilot plant trials are presented in Table 2.8.  The feed water required pre-treatment 

to remove potential membrane foulants e.g. iron and manganese which had to be 

removed to concentrations of less than 0.3 mg/l and turbidity to less than 2.5 mg/l 

(Juby, 1992). 

 

 

 

 



 29

 

Table 2.8: Data from a 1.6 l/s EDR pilot plant for treating brackish water (Juby, 
1992) 

 

 Raw mine 

water 

EDR 

feed 

EDR 

product 

EDR 

brine 

     

Chloride, mg/l 1750 1750 375 4990 

Sodium, mg/l 1400 1400 200 3110 

Sulphate, mg/l 74 74 5 340 

Calcium, mg/l 10 100 25 400 

Total Fe, mg/l 1.0 0.2 0.15 0.4 

Total Mn, mg/l 0.6 0.3 0.16 1.1 

Barium, mg/l 0.6 0.6 0.3 1.1 

pH 6.42 6.42 6.14 5.42 

Turbidity, NTU  20 0.91 0.36 0.40 

TDS, mg/l 3200 3200 640 9150 

 

Pre-treatment of the raw mine water was necessary to prevent membrane fouling.  

This involved: 

• Oxidation of iron and manganese with potassium permanganate. 

• Addition of a flocculent. 

• Primary and secondary filtration. 

• Addition of a sodium hexametaphosphate anti-scalent to prevent scaling by 

barium sulphate. 

 

Overall, the EDR plant performed well in the treatment of the “non-scaling” mine 

water.  The dissolved salts, sodium and chloride were significantly reduced.  

However, extensive pre-treatment of the raw water was a necessity and the associated 

costs could render the technology unfeasible.   

 

Salt precipitation on membranes limits industrial applications of EDR systems.  

Numerous investigations have been undertaken to address this problem.  Pilat (2003) 

evaluated the kinetics of precipitation, based on TDS increase, in 1, 10 and 30 days of 

 

 

 

 



 30

operation using styrene-divinyl-benzene membranes with a capacity of 30 l/h 

(domestic use).  High reversal frequencies theoretically improve the desalination.  

However, with very frequent reversal, water in the paths of desalination becomes 

mixed with the concentrate and desalination is either incomplete or non-existent.  

Thus, one cycle was optimised at 30 minutes (Pilat, 2003).  The results indicated that 

whilst reversal almost completely restored the permeability of the membranes, the 

precipitation increase within one cycle essentially grew.  The high efficiency of 

reversal of these membranes concluded the possibility of application in domestic 

systems.    Industrial systems applied for the desalination of high salt content waters 

require acid washing of the membranes with or without dismantling.    

 

2.4 ION EXCHANGE 

 
Ion exchange is a science that makes use of ion exchange resins in its applications.  

Ion exchange resins are highly cross-linked polymer beads containing positively or 

negatively charged sites that can interact with or bind to an ion of opposite charge 

from the surrounding solution. 

 

2.4.1 GYP-CIX 

 

The use of ion exchange resins for AMD treatment was previously limited due to the 

presence of calcium sulphate in neutralised AMD, which resulted in scaling, or 

fouling of the ion exchange resin thereby affecting its performance.  The patented 

GYP-CIX process (US Patent 5057298), which utilises a counter current fluidised bed 

ion exchange method and a single fluidised bed bath regenerator, was specifically 

developed for the desalination of AMD and to overcome the above limitation.  This 

process is unique in that it makes use of low cost sulphuric acid (H2SO4) and lime 

slurry (Ca(OH)2) to regenerate the cation and anions respectively, which produce 

gypsum as a solid waste product.  It is particularly well suited to the removal of 

dissolved sulphate from water that is close to saturation with gypsum.  The GYP-CIS 

ion exchange process was applied to underground mine water discharged by the 

Grootvlei mines in South Africa (Schoeman and Steyn, 2001).  The process flow 

schematic of this treatment plant is shown in Figure 2.6. 

 

 

 

 



 31

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2.6: Simplified GYP-CIX process flow diagram for treatment of mine 
water (Schoeman and Steyn, 2001) 

 

Application of fluidised resin beds enables raw and unfiltered feed water to be treated 

by this process.  Continuous counter-current resin loading has been commercially 

proven, cost effective and suitable for treatment of large volumes of effluent 

(Schoeman and Steyn, 2001).  The feed water is initially pumped through the cation 

bed where the strong acid cation resin is airlifted between stages, counter-current to 

the water flow.  This is dependent on the initial salt concentration and the final purity 

required.  The degassing tower then removes carbonate alkalinity from the 

decationised water prior to loading onto multiple fluidised stages of weak base anion 

resin.  The resultant product water is neutral, low in calcium and sulphate as well as 

other heavy metals and ions (Schoeman and Steyn, 2001).   

LOADING SECTION REGENERATION SECTION 

Gypsum Slurry Waste 

Feed Water (any pH) 

Cation Loading 
2RH + CaSO4  ↔  R2Ca + 2H+ + SO4

2-  

Sulphuric Acid 

Cation Regeneration 
R2Ca2+ + H2SO4    2RH + CaSO4 

Degassing Gypsum Slurry Waste 

Anion Loading 
2ROH + SO4

2-    R2SO4 + 2OH- 
Anion Regeneration 

R2SO4 + 2Ca(OH)2   2ROH + CaSO4 

Product Water (pH 7) 

 

 

 

 



 32

 

The cation resin is regenerated with 10 % sulphuric acid solution, seeded with 

gypsum crystals recirculated from a stirred tank.  Since calcium sulphate solubility is 

low, the gypsum seed crystals act as precipitation nuclei thereby avoiding the 

formation of supersaturated solutions.  Upon completion of resin regeneration, the 

gypsum is washed out and settled in a clarifier.  The washed resin is then conditioned 

by thorough rinsing with the decationised water and returned to service.  The anion 

resin is regenerated in a similar manner to the cation resin using a 2 % lime solution 

seeded with gypsum crystals.  This process also produces gypsum due to the low 

solubility of lime.  After the gypsum is removed, the anion resin is rinsed with 

product water and then returned to service.   

 

Continuous precipitation of gypsum during both cation and anion regeneration allows 

for re-use of the solutions thereby minimising reagent consumption.  The GYP-CIX 

process is best suited to waters with sulphate concentrations below 1500 – 2000 mg/l.  

At higher sulphate concentrations, liming is a cheaper treatment option (INAP, 2003).  

The main disadvantage of the GYP-CIX process is the volume of gypsum sludge 

produced during regeneration of the ion exchange resins. 

 

2.4.2 Metal Precipitation and Ion Exchange (GYP-CIX) 

 

Feng et al., 2000, applied a combination of metal precipitation and ion exchange for 

the treatment of acid mine water emanating from a gold mine in South Africa at 

laboratory scale.  The metal precipitation process flow is indicated in Figure 2.7. 

 

 

 

 

 



 33

 
 

Figure 2.7: Flow sheet of the metal precipitation process for a gold mine water 
treatment project 

 

Hydrogen peroxide (H2O2) was firstly added to the mine water to oxidise the divalent 

iron and manganese before lime precipitation.  The extent of oxidation was 

determined by the ferric concentration.  Thereafter, magnetite (Fe3O4) was added at a 

concentration of 0 .5 g/l for magnetic seeding.  Lime was also added at this stage to 

raise the pH to 5, primarily to prevent hydrogen sulphide (H2S) generation with the 

addition of sodium sulphide (Na2S).  The pH was increased to pH 8 by further 

addition of lime where precipitation of metal sulphides and hydroxides occurs.  The 

precipitates are separated via magnetic filters producing separated solids and partially 

treated mine water.  Table 2.9 presents the results of the metal precipitation process 

applied to water emanating from a gold mine.  The results compare the heavy metals, 

ions and toxic elements in the feed water to the treated water.  Toxic element data was 

not provided by the previous studies mentioned in the literature review, however this 

does not imply that toxic elements were not present in the waste and treated water.   

 

 

 

 

Mine water 
pH 1.65 

Oxidation pH 5 

pH 8 
Magnetic 

filter Effluent 

Solids

H2O2 Fe3O4, lime 

Na2S, lime 

 

 

 

 



 34

Table 2.9: Results of the treated mine water by the metal precipitation process 
applied at a gold mine in South Africa (Feng et al., 2000) 

 

 Feed Product  Feed Product 

pH 1.65 8.0 Pb2+, mg/l 0.349 0.0015 

Turbidity 92.9 1.8 Si2+, mg/l 23.8 0.919 

Al3+, mg/L 249 0.267 Sr2+, mg/l 1.77 1.06 

Ba2+, mg/L 0.0749 0.0281 Ti2+, mg/l 3.55 0.005 

Ca2+, mg/L 300 823 Zn2+, mg/l 10.1 0.0001 

Cr3+, mg/L 4.85 0.0001 Zr2+, mg/l 0.0919 0.0500 

K+, mg/L 558 556 Cd2+, mg/l 0.260 0.0018 

Na+, mg/L 345 345 Co2+, mg/l 1.94 0.005 

Cu2+, mg/L 1.80 0.0020 F-, mg/l 431 44.0 

Fe*, mg/L 942 0.214 Cl-, mg/l 954 478 

Mg2+, mg/L 359 348 Br-,mg/l 280 258 

Mn*, mg/L 113 0.0899 SO4
2-, mg/l 6305 3353 

Ni2+, mg/L 5.75 0.0441 PO4
3-, mg/l 337 0.0005 

* Total concentration 

 

As can be seen from the data in Table 2.9, dissolved metals could be precipitated by 

the addition of lime and sodium sulphide.  Calcium, magnesium, sodium, potassium, 

sulphate, fluoride, chloride and bromide concentrations were still high and could not 

be reduced by precipitation alone.  Since the turbidity was within limits (< 4 NTU) for 

treatment by ion exchange, anion and cation resins were used to decrease the salinity 

of the effluent.  The ion exchange process applied was very similar to the GYP-CIX 

process with slight differences in the regeneration of the resins.  All the cation 

(calcium, magnesium, sodium and potassium) concentrations were reduced to <3 mg/l 

following the cation exchange process (Feng et al., 2000).  The anions were reduced 

by >90 % following the anion exchange process (Feng et al., 2000). 

 

2.5 BIOLOGICAL SULPHATE REMOVAL 

 

Biological removal of sulphate as sulphide or sulphur is possible provided that a 

suitable carbon and energy source e.g. ethanol is available.  The sulphate is reduced to 

 

 

 

 



 35

sulphide which is undesirable and thus is removed from the treated effluent by 

precipitation as metal sulphides.  Excess sulphide can be oxidised to elemental 

sulphur in an aerobic reactor for further removal.  Alkalinity is also generated, which 

allows for neutralisation of the acid water.  Biological sulphate removal is applied in 

various wastewater treatment technologies.  These include: 

• Bioreactors, 

• Constructed wetlands, 

• Alkalinity producing systems and 

• Permeable reactive barriers (PRB). 

 

2.4.1 Bioreactors 

 

Maree et al., (2001) demonstrated that sulphate rich mine water could be treated 

biologically on a 400 m3/day plant.  The process was supplied with a mixture of 

ethanol and sugar as the carbon and energy source.  The plant process included an 

anaerobic stage for sulphate reduction to sulphide, a H2S stripping stage, conversion 

of H2S to elemental sulphur or gypsum via CO2 addition, and an aerobic stage for 

removal of residual chemical oxygen demand (COD) and CaCO3 precipitation.  The 

schematic of the anaerobic reactor is shown in Figure 2.8. 

 

Feed water from a CaCO3 treatment stage was supplied to the bioreactor at a rate of 8 

to 16 m3/h.  The reactor was inoculated with 10 m3 anaerobic digester sludge.  The 

H2S stripping step was fed at 0.3 m3/h.  0 to 0.5 g sugar and 0.25 to 1.5 ml alcohol 

(75% ethanol & 25% propanol) were added per litre of feed water as the carbon and 

energy source.  25 mg/l ammonium sulphate and 5 mg/l phosphoric acid were added 

to maintain the COD:N:P ratio at 100:5:1.  3 mg/l iron(II) was the only trace element 

added as all trace elements required by sulphate reducing bacteria was present.  25 kg 

sodium carbonate was added every 24 h to maintain the pH above 7.0.  Sodium 

carbonate addition was terminated once sufficient alkalinity was generated from 

sulphate reduction (Maree et al., 2001).  The contents of the reactor were stirred with 

a side entry stirrer positioned at the bottom of the reactor tank at 260 rpm. 

 

 

 

 

 

 



 36

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2.8: Schematic diagram of anaerobic reactor for treatment of sulphate 
rich mine water (Maree et al., 2001) 

 

Sulphate was consistently reduced from ~ 2000 mg/l to less than 500 mg/l and even to 

concentrations as low as 200 mg/l when sufficient carbon and energy source was 

provided.  This was accompanied by a stochiometric-equivalent increase in dissolved 

sulphide concentration.  The sulphide was effectively removed from 364 mg/l to  

0 mg/l by passing it through two serial stripping units with the molar ratio of CO2(g) 

The sulphate reduction rate in the bioreactor increased to 12 g/l SO4 per day at a 

temperature of 20°C and a retention time of 6 hrs.  This was expected to improve at 

higher temperatures (30°C) and throughput (16 m3/h).  The alkalinity was found to 

increase to values as high as 2000 mg/l as CaCO3.  This process has the disadvantage 

of producing various sludges i.e. gypsum and iron hydroxide sludge (CaCO3 

treatment stage) and calcium carbonate sludge (biological sulphate removal stage). 

 

A 10 Ml/d full-scale plant to treat toxic mine water from the Grootvlei gold mine on 

the Witwatersrand basin in South Africa was commissioned at Ancor Wastewater 

Treatment works (The Water Wheel & Water Sewage &. Effluent, 2006).  The 

process, called the Rhodes BioSURE process utilises primary sewage sludge which 

acts as a carbon donor to desalinate the water prior to be discharged.  75 Ml of 

 

 

 

 



 37

polluted mine water is pumped per day.  The water is initially treated at a high density 

separation (HDS) plant to remove iron and condition the pH levels.  It is then pumped 

two kilometres to the biological sulphate treatment plant at Ancor treatment works.  

This water is mixed with the primary sewage sludge in a mixing tank.  The material is 

then split to eight biological sulphate reducing reactor or bioreactors.  The sulphide 

rich overflow water is pumped to another tank where iron slurry from the HDS 

process is added and mixed.  This is further split into four reactors for sulphide 

removal.  The treated overflow water contains reduced sulphate and sulphide 

concentrations.  Biofilters are applied to removal the chemical oxygen demand (COD) 

and ammonia before final release.  The process claims to remove heavy metals and 

radioactive elements, destruct pathogens, provide a robust biotechnological solution 

and have low capital and operational costs. 

 

2.4.2 Constructed Wetlands 

 

Exorbitant sums of money are spent each year on treating acid drainage with alkaline 

chemicals e.g. hydrated lime, sodium hydroxide, sodium carbonate or ammonia.  

However, active chemical treatment of AMD to remove metals and acidity is often an 

expensive, long term liability.  Alternative techniques have been developed called 

passive treatment systems that do not require continuous chemical inputs and take 

advantage of naturally occurring chemical and biological processes to condition 

contaminated mine waters.  The primary passive technologies include constructed 

wetlands; anoxic limestone drains (ALD), limestone ponds and open limestone 

channels (OLC). Although many passive systems have realised successful short term 

implementation in the field and have substantially reduced water treatment costs, 

passive systems require long retention times and greater space, provide less certain 

treatment efficiency and are subject to failure in the long term (Skousen et al., 2000).  

Constructed wetlands utilise soil- and water-borne microbes associated with wetland 

plants to remove dissolved metals from mine drainage.  Metal retention within the 